XEERAMNICCDHRAEER BHRAICBDTAHBBLTIEZW,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

EXTREME PURPOSE DESIGN

pz D B X

ggggg

1:10 Scale

Radio Controlled .18 Engine Powered 4WD Racing Buggy

Syncro KT-200)

THE FINEST RADIO CONTROL MODELS

MAINTENANCE MANUAL
AYFF R

4 )
QRIS TBICERIEL TN F T AV TF VAP Y DIHRDBRIC @AY T F AN\ — Y RIMET BRI EAPE R ZESIARNLS
SECUTLIEE VA TF VAP TONMENGTIE BEKD ICRZAHFTTEE N,
DIRFEED UL B3 I—F—BHREX THRVEDEL S,
@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.
@ Cette notice décrit les différentes phases de montage et de @Faire attention de ne pas perdre de vis ou autres petites piéces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.
@Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucién de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
\ hora de cambiar algun repuesto. )
HUBBEDISH. FERLARELEET ZHENBDET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZIRALTE)

*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2010 KYOSHO CORPORATION / ZfERTin g s
31098T1(T2)-MMO1

No. 31098T1(T2)



fic% 3 X 3% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuqge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
J 9 :j;% IMPORTANT: Maniez les outils avec prudence!

W TlchELRTE f EAT3TEORRVICIE. +HEELTIESW,

Les out!ls utilisés ) ! AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias
FYMCA-OTWBIER —ikMETER 7oy —
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS /HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WAL YF (1.5mm, 2mm, 2.5mm, 3mm) W+ RS/ — (K. . xyOv o
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Screw Cement / Schraubensicherung
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Frein filet / Fijatornillos
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips ‘ SCREW }
CEMENT

1.5mm Q
omm J BoIARYF W\
Needle Nose Pliers Scissors
2.5mm Flachzange Schere

No0.96178

Ov 2% b (F3#E/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)
(

Pinces plates Ciseaux
smm Alicates de punta fina Tijera Loctite (Medio / 10cc)
‘ ﬂ
‘ No.36219
BHFLYF (R m=v/— @ SPFA7IyvIU—T—
Cross Wrench (big) Wire Cutters WAvs—F17 SP KNIFE EDGE REAMER
Kreuzschlissel (groB) Seitenschneider Sharp Hobby Knife REIBAHLE

Clé en croix (grande)
Llave de cruz (Grande)

(i — e

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

Pince coupante Scharfes Bastelmesser
Alicate cortacables Cutter

Cuchilla de Hobby

(7777777 e

OJ

IESHE

o = . W R !
.gvg L /j & bl’(ﬁﬁﬁ’ﬁ f ESE Al Instant Glue ‘_\L. TARMINTET, B ~ 15mmORBINTEZTETT,
Kan e ui? as plug wrench. Spi Sekundenkleber ), No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
rezenschiuesse o pitzahle Coll lat - UnerlaBlich, niitzlich! Diese Ahle bohrt hnen 1 ~ 15mm
Peut-étre utilisé comme clé a bougie. Poingon olle cyanogcry a e, Lécher. einfach und sauber!
Puede utilizarse como llave de bujias < Pegamento instantaneo Y : .
Punzén Un must! Permet de faire des trous de 1 ~ 15mm sans
ffort! Idéal pour les carrosseries.
B | e

Perfora agujeros desde 1 a 15mm.

I THIDEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)
HEIZTORNCTRD I EITERLTLRE W,

O OFHEEE Fh. BEEERT B, Tty g:’cﬁgt
@y NORBERN D, « ; NRSNRNANY
SH—TB, FRHH D E LIS, BEWKDOR r/ TR | Bon
SEIEM. M TI—HY—HKRE, FTEELLS 4 Correcto

W,

O\ BHRBDIOY A AEMRR BN S LT 5o /7 /
ESEICLTHERULBHNSHELT S, Wrong
@TPERZHHDEEF - - - Falsch
G0 HHEL TORENEESNBETHHT N\ A

<R, > Mauvais
U, BROEHT 2L THO S EEINED Mal
BLIBEDEY,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamz-;is ily a dgs pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece & monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. _ @Compruebe la conformidad de todas las piezas.
@ Uberpriifen Sie den Verpackungsinhalt. Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Sollten Teile fehlen, wenden Sie sich direkt an lhren Fachhéandler oder an den
Kyosho-Vertreiber in lhrem Land.
@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht iberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BOPREINMES ERPIIE@ED L A>TVWET,

{IEEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

SREAZEICIEBREITRA B D FTDOTHEREL THSHEIITT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des piéces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle & gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@ X DiEE / SCREWS
Schrauben / VIS / TORNILLOS

@/ |\WERFED Y X /OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

oOw>

EX TPER 3x12mm £ X 3mm Ty ¥vy—-Fvhk E4EYVY

Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring

LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4

Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm

Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

AN ﬂk\\\\\\\\\\\\\\\\\\\\\\\\‘r 1 A P

| I~ 3mm 3mm_ (O) >

FryTER TPHSEX 12mm ”

Cap Screw TP F/H Screw N

Inbusschraube SK Treibschraube 5x1omm XFJL - XFU>T 5.8mm EOMR—/L

Vis Vis TP F/H 3xi2mm HS E 2 Metal Bushing - Ball Bearing Pillow Ball

Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube

SK Schraube Bague Métal - Roulements a billes 9
w DW Vis F/H 3x12mm Casquillo Metalico - Rodamiento 29:“:9 g-gmm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm

HSER £y hER —~ [)Imm

Flat Head (F/H) Screw Set Screw —L 3mm 7 N @

SK Schraube Gewindestift ‘f Q

Vis F/H Vis BTR 12 5.8

Tornillo F/H Prisionero mm -smm
[ m

SREAZE DR So funktioniert die Bauanleitung: £

AREDRN T 9 ( §%BA%l Example )

How to read the instruction manual:

» COEETHITSEE &L ZDI5H.

DR mOBR. RIK. ERHK.

T Fy MROERIE. EREEBRVWTE—

NoMFIF5SNTWET, ART/IN\—V%E
BATLIREEF—No.EZSRBLTLLIZE W,
PHBAERNTRZLL DY —IDMERSINT
WEd, Y—7ICERLUTHIZITEED
TLEE W, Y=V DI, &=V
DFICHDFT,

: Gives the name of the part being made and
the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key
Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu
bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene
Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Como leer el manual de instrucciones:

( Exemple Beispiel

Ejemplo )

1 70y Y AN 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera %

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Vis a fusée
King Pin

- C

@”b

A

o

152

N
&
|

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la piece, nom,

illustration en grandeur réelle et quantité
utilisée.

: Toutes les piéces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




I THID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEBEEICFEDLNTWEY—Y

EREL THII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BifEEEAICEEY %,

\

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

TR EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

JTLREBRITEET %,

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

\

BECER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

RIEEA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Apply instant glue (CA glue, super glue).

Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

R B = [ g N

EERUKLSICHEIITS, X
Assemble left and right sides the same way. @Om
Bauen Sie eine linke und eine rechte Seite. ’

Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

R 1k, @.
Temporarily tighten. :@
Vorlaufig festziehen. ©)

Vissez temporairement.
Apriete de manera provisional.

xyOvIHERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

aRIRA,
For Right.
Rechts
Drolte
Derecha

2mmoONR%EH 13 (B) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen .
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

AEY B K DICHILT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

FSDIBICHEIT S,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

RAEAYNT S,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'exces.

Corte el sobrante.

ERIR,
For Left.
Links
Gauche
Izquierda




1 77 %+ / Differential / Gear Differential
Différentiel / Diferencial

JO0vh/UvH (B RS2 A
For front and rear For center
vorn & hinten Mitte

Pour l'avant et l'arriere Pour le centre
Delantero y Trasero Central

f@

A

B/

N
&

.
s

RN

X
>

\4,

AP

4.

BEEZEZ T, NV I Tv1%RET B,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

x1[B]

(16)2.6x12mm(TP F/H)

(84 x 27mm

AV
Shaft

Welle

Axe 4x27mm

@ TFT7YaqA vk
Differential Shaft
Welle Differential
Noix de cardan

BEyy-77Y31Vh
Differential Shaft
Welle Differential
Noix de cardan

Joint thorique P5
Junta Térica P5

{02 x10.8mm >

i12x 18 x 4mm X7V
Ball Bearing
Kugellager
Roulements a billes
Rodamiento
fffffff 6
i ®4x10mm ¥ L
@o 'J. > P5 Shim
O-ring PS Unterlegscheibe
O-Ring P5 Rondelle de callage

Arandela
,,,,,,,,,,,,,,,, 6

®5x10mm ¥ L

Shim

Eje 4x27mm

(192.6 x 12mm TPH S E X
TP F/H Screw

Salida diferencial Salida diferencial

=

#®12x 15 x 0.2mm ¥ In

Pin Unterlegscheibe SK Treibschraube Shim
Stift Rondelle de callage Vis TP F/H 2.6x12mm Unterlegscheibe
/Sxe 2dx10.8mm Arandela Tornillo 2.6x12mm TP F/H Rondelle de callage
—) B N 12 Arandela
,,,,,,,,,,,,,,,, 4
TIRERD, 2 2ty MEIZTZ (),
Apply grease. X Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa.

Repita las veces sefialadas.




2 F R 7 X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

i92x10.8mm E>~
Pin
Stift
Axe 2x10.8mm
Pasador

195 x8mm X7 U
Ball Bearing
Kugellager
Roulements & billes

@@®5x10mm X7 YT
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

QAT 3V DRY ESAH—(TRWI152) #BUT 1T BERICHER/—Y TT,
Part is required when installing the optional stabilizer.

Bauteil bei Einbau des optionalen Stabilisators benétigt.

La piece est nécessaire pour installer la barre anti-roulis option.
Necesitara la pieza cuando instale la barra estabilizadora opcional.

Cross section
Querschnitt
Vue de coupe
Vista lateral

3 FY 7R U X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

26x12mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

(A Yed=PIVORG:)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

2.6x12mm

2.6x12mm Q

TV &R, 2 2ty MEIZTS (B)) .

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu'indiqué.
Aplicar grasa. Repita las veces sefialadas.

L{ M E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.




4 7OV hFRyo X | Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

3x12mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
«t\\\\\\\\\\\\\\\\\\\\\\wI ffffffffffffffff 4

@9 5.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Q"

3x12mm(TP)

3x12mm(TP)

Q ERf$IR

Holes for mounting.

Diese Bohrungen verwenden.
Trous pour le montage.
Aguijeros a utilizar.

5 U¥ £ Ry X/ Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmisién Trasera

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
s 1

3x15mm TPEX
TP Screw

Q ERf$IR

Holes for mounting.

Diese Bohrungen verwenden.
Trous pour le montage.
Agujeros a utilizar.

LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

‘In\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“ ————————————— 4

@9 5.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Om"

> [ETER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

NI

-

#91mm /
approx. imm /ca. imm/
environ 1mm / aprox. imm

(2 ERUTHIZI TS,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.




¥+ — /Chassis
Das Chassis / Chassis / Chasis P EPRy o2

Rear Gearbox

Hintere Getriebegehause
Carter de différentiel arriere
Caja de transmisién Trasera

ZAYREFEVPRY IR

Front Gearbox

Vorderes Getriebegehause
Carter de différentiel avant
Caja de transmisiéon Delantera

3x12mm
(TP F/H)

3x12mm(TP F/H)

3x12mm(TP F/H)

3x12mm TPHZE X
TP F/H Screw  SK Treibschraube

Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
M&w fffffffffffffffffffffffffffffffffffffff 10

3x12mm(TP F/H) 3x12mm(TP F/H)

7 t—7mR+tz - /X—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

& 3x10mm

#11mm
approx. 11mm
ca. 11mm
environ 11mm
aprox. 11mm

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm
ﬂ\llllllllllmll ffffffffffffffff 2
Screw F/H Screw Pillow Ball
LK Schraube SK Schraube Kugelschraube
Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm
Tornillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm
| g - 2 Dmmm ———————————————— 2 []HIIHIIIIHH ,,,,,,, 3 4
3x10mm(F/H)
Pd *¥Av VEEES, o AT DLSICHIITS, RIS, L{ M EICER,

o) Apply threadlocker (screw cement). El Ensure smooth, non-binding movement when assembling. Temporarily tighten. Note the direction.
Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen. Einbaurichtung beachten.
Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement. Notez le sens.
Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional. Fijarse en el dibujo.




Y& —FVRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm TPE'X 3x10mm(TP)
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

=R 4

3x10mm(TP)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

Y% —F+ Ry U X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central 3x12mm
@
— #97mm
drussin approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm

» <

\
A

RUBBER #97mm

approx. 7mm
3x12mm , ca. 7mm
(RUBBER environ 7mm ? j‘ E
aprox. 7mm o

[

3x12mm EX
Screw |
LK Schraube
Vis 3x12mm -
Tornillo 3x12mm —
ﬂI||||||||||||||||||||||| ffffffffffffffff 4 { |

JTLREBRITEET 5.
MEE Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.




Carter de différentiel central / Caja central

t v #—FVRv ¥ 2/ Center Gearbox / Die mittlere Getriebegehause

97mm

1083mm

Iy
Y

Tk >

—\

3x10mm(TP F/H)

3x10mm(TP F/H)

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4

1 1 708> k7 vIS—=F"vF /Front Upper Deck
Vordere, obere Chassisplatte / Platine supérieure avant / Soporte delantero

3x10mm(TP) %ﬁ ‘

3x10mm(TP)

3x10mm TPEX 3x10mm TPHZEX
TP Screw TP F/H Screw
LK Treibschr SK Treibschraube
Vis TP 3x10mm Vis TP F/H 3x10mm
Tornillo 3x10mm TP Tornillo 3x10mm TP F/H
fffffffffff & Do 2

Q T. RIEHLTWZHD,
Use the screws that were tightened
temporarily in Step I .
Schrauben aus Baustufe il verwenden.
Fixer les vis qui étaient temporairement
fixées & I'étape M .
Utilice los tornillos apretados de manera
provisional en [ .

g&&mmm(TP F/H)

TIREED, R~ R, oW 25 DIRICHEZI T2,

Apply grease. True-to-scale diagram. s Assemble in the specified order.

Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I’échelle. Assemblez dans l'ordre indiqué.

Aplicar grasa.

Dibujo a tamafio real.

Realice el montaje en el orden indicado.

10




1 2 Y7 v I/X—7FvF /Rear Upper Deck
Hintere, obere Chassisplatte / Platine supérieure arriere / Soporte trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 3

3x10mm TPHYZSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Do - 2

3x10mm(TP)

3x10mm(TP F/H)

1 3 7HAY MNFR 77— L [ Front Suspension Arm / Vordere Aufhdngung Querlenker
Suspension Triangle avant / Suspension delantera

3x39mm ¥+ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

®0)3 x 46mm ¥+ 7k

Axe 3x46mm
Eje 3x46mm

2.6x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x6mm

Tornillo 2.6x6mm TP
—————————————————————— 2

@0, 27— LFHIREGIHETT,
@,suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und
vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriere et gauche/droite.
Los brazos de suspension @@ pueden cambiarse
delante detras, izquierda derecha.

(72 SERL THEII TS, V EBRU LS ICHITS,
=l Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le cété gauche comme le c6té droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

11




-I 4 Z7RAY ~/X>JX— /Front Bumper
Vordere StoBstange / Pare-choc avant / Parachoques delantero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ - 4

ZAY K EUTTRERIES DTER,
3x10mm(TP) Q NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.
3x10mm(TP) NOTE : La forme entre I'avant et l'arriére est différente
NOTA: La forma de la parte delantera y trasera son diferentes.

1 5 ') R 77— L / Rear Suspension Arm
Hintere Aufhédngung Querlenker / Suspension Triangle arriére / Suspension Trasera

3x56mm ¥v 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

@)3x39mm ¥+ 7k

Axe 3x39mm
Eje 3x39mm

3x12mm TPEX
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

[ o e 4

3x12mm(TP) %

= SER L THII TS, V EERU&LSITHEIITS,
=l Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le cété gauche comme le c6té droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

12



1 6 ')47/)X>/)X— /Rear Bumper
Hintere StoBstange / Pare-choc arriére / Parachoques trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o - 4

3x10mm(TP)

3x10mm(TP)A@=§

7\7_'7 Yv7+ w2, U¥+ w2 I Steering Knuckle, Rear Knuckle ATFU2TF YT IVRD

. ; S L o @HraR—ILEED T2,
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriére / Mangueta direccion, Mangueta trasera Install @) pillow ball on steering

knuckle only.
i3 12x18x4mm 7Y Kugelschraube (Teil ) nur
Ball Bearing am Lenkhebel montieren.

Kugellager Fixer la rotule (24) sur la fusée
Roulements a billes de direction.
Rodamiento

Instale la rétula @ solamente
en la mangueta de direccion.

®96 x 12mm X7 U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@ 11mm E0OmR—IL
Pillow Ball
Kugelschraube
Rotule 11mm
Rétula 11mm

@95.8mm EOMR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

ATFT7IYTFry U ILA
For Steering Knuckle
Fir Lenkhebel

Fusée de direction

[jmmmm] """"" 2 ‘I Para mangueta de direccion
| N
{2 x 10.8mm £ ! AR AL
Pin | For Rear Knuckle
Stift | Fir Radtraeger hinten
Axe 2x10.8mm AL YT (5mm) I Eusee arrleret ¢
Pasador I~ Hex Wrench (5mm) : ara mangueta trasera
[ R Sechskantschlissel (5mm) | - — —
Clé Hexagonale (5mm) | P TLREERITEET 2.
UER Appl bber t |
Llave Allen (5mm) I pply rubber type giue.
) Gummikleber.
————————————————————————————— Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

o [EEEKESSIS A E:P V EBRU &S ICHEITS, 2 2ty MBAI TS (), L ERIR. AR,
Kl Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. W4 pssemble as many times as specified. For Left. For Right.
Das Teil muB sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Links Rechts

La piéce doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le cété droit. Assemblez aussi souvent qu'indiqué. Gauche Drolte
Aseglrese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Izquierda Derecha

13




1 8 ATF YT+ v )L | Steering Knuckle
Lenkhebel / Fusée de direction / Mangueta Direccion

s N
|
=1
pARDAN
Front
Vorne
Avant
Delanteros
/

ATT7ITry I
Steering Knuckle
Lenkhebel

Fusée de direction
Mangueta direccion

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschllissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

N

1 9 V7 + v 7 )L / Rear Knuckle
Radtraeger hinten / Fusée arriere / Mangueta trasera

Aplicar grasa. Realice el montaje de igual forma en ambos lados.

. e N
\ 97mm [EI |
(7
1
1
DR
Rear
Hinten
Arriére
Traseros
J

UrFy o W AL > F (2mm)

Rear Knuckle Hex Wrench (2mm)

Radtraeger hinten Sechskantschlissel (2mm)

Fusée arriere Clé Hexagonale (2mm)

Mangueta trasera Llave Allen (2mm) %
TR ZED, %EEEU&BL:%&E‘ZT%Q R~E, L AR/, E=pEUIEE S
Apply grease. Assemble left and right sides the same way. True-to-scale diagram. For Left. For Right.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Links Rechts
Graissez. Assemblez le cété gauche comme le cété droit. lllustration a I'échelle. Gauche Drolte

Dibujo a tamafio real. Izquierda Derecha

14



20 ATFF7Y>oay R /Steering Rod
Lenkgestaenge / Biellette de direction / Tirante direccion

21mm

A
A

Ye

L)

‘m\%\

@®3x65mm 7Y v 25 7)LOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable

@AXTrYUyvrAy R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccién

& i

49mm

=Y

A
\

@OATFIYTIZAOY R
Steering Tie Rod
Spurstange
Biellette de direction
Tirante direccion ajustable

AFT7IYvTI40y R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccién ajustable

ZAv N/
Front / Vorne /
Avant / Delantera

LLLLLLLLLCLELLLLLLLLL

AF7UrIay R

T

@®3x35mm 7Y v 25 7)LOYR
Adjustable Rod
Gewindestange
Biellette reglable
Tirante ajustable
T

UL

@)5.8mm R—J)LTY R
Ball End Kugelpfanne
Chape Rdtula

Steering Rod

Lenkgestaenge
Tringlerie de direction
Tirante direccion

AF7IV» 740y R
Steering Tie Rod
Spurstange

Biellette de direction
Tirante direccién ajustable

)% 40w KR /Rear Tie Rod

Hinteres Gestaenge / Biellette arriere / Tirante trasero

®UTsyrOyEk

3x15mm S EX
F/H Screw
SK Schraube
Vis F/H 3x15mm

Tornillo 3x15mm F/H
,,,,,,,,,,,,,,,, 2

Rear Tie Rod
Hinteres Gestaenge
Biellette arriere
Tirante trasero

\
A

2 2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.

Repita las veces sefaladas.

3=
4x20mm £y hEXR /s\ - — 7
Set Screw {Q‘}"g{%/") Q:\Q\\\ it @)
Gewindestift — T SEES
Vis BTR 4x20mm - : - Q —< ﬁ‘/"* ~7]
Prisionero 4x2omm ©06.8mm R—)LTY K ()3mm 7-/t=7y v i 50—
mﬁmmm 7777777777 o Ball End Tapered Washer el U1 —‘ 7
Kugelpfanne Konische Distanzscheibe "&
@)6.8mm R—JL Chape Rondelles bombées
Ball Kugel Rotula Arandela 3mm YOy
Rotule Rotula /1 —~"" | o m 7777777777 5 Rear Tie Rod @
,,,,,,,,,,,,,,, 2 hinteres Gestaenge |
Biellette arriére 3x15mm %
Tirante trasero (FH)
BRI,

% EHRU & SICHELT 3,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

15




22 %> )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2.6mm FrO>v+vhk
Nylon Nut  Kunststoffmutter
Ecrou nylon Tuerca Nylon

ouvy
O-ring O-Ring
Joint thorique  Junta Térica

87)6.8mm R—JLT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rotula (S)

y

@

EX by
Piston Kolben
Piston Pistén

26x6.8x0.5mm TvIy—
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

31mm

23

Amortisseur / Amortiguador

%> )X— I Shock Absorber / StoBdampfer

&> IN\—F )L (#350)
Shock Oil (#350)

Silikon-Oel (#350)

Huile silicone (#350)

Aceite amortiguadores (#350)

C/

=

{

Q %050 kMBS
SCHEWERTANDS,
Fill in until shock oil
nearly overflows.
Daempfer bis zum
Rand befuellen
Remplir jusqu'a la limite
du débordement.
Rellenar hasta
el borde.

ETFetE, [BZ LB,

AAINZEHLET, Z0H. o< D&
®rLHZHZET,

Pull piston down, cover with (&) & remove
excess oil. Then slowly screw on (B) .

Then, gently move the piston up and down to get rid
of air bubbles.

Kolben auf und ab bewegen, bis keine Luftblasen
mehr zu sehen sind

Puis, actionner doucement le piston vers le bas et
vers le haut afin d'éliminer les bulles d'airs.

Mueva el pistén hacia arriba y hacia abajo para
eliminar las burbujas de aire.

Kolbenstange nach unten ziehen, Teil @&
montieren und Oel abwischen. Danach
Teil (B langsam aufschrauben.

Tirer le piston vers le bas comme indiqué, puis
couvrer avec les piéces (A). Essuyer l'exces d'huile.

Tire del piston hacia abajo, coloque @) y
elimine el aceite sobrante. Ahora enrosque

1
1
]
]
I
1
1
1
]
]
I
1
1
1
:
I EARVETHT. ®ENJETRHR
1
1
1
1
I
I
1
1
]
]
I
I
I
]
: lentamente.

o
&
AL—XICEI D
MERY %
Check if piston
moves smoothly.
Kolben muss sich
leichtgaengig bewegen.
Vérifier que le pitson
bouge librement.
Compruebe si el

piston se mueve
suavemente.

D)

4 4ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

g 22 Ol | 1

B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

T%, BUFBEA fo

X

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

16




24 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

6.8mm R—JL
Ball
Kugel
Rotule
Rétula

2TV TEFD TR EAND,
Compress the spring and install .
Driicken Sie die Feder zusammen

und schieben Sie auf.
Compresser le ressort pour monter @
Comprima el muelle e instale .

25 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2 )8—

<7BYhk > Shock Absorber
< Front > StoBdampfer
<Vorne > Amortisseur

< Avant > Amortiguador

< Delanteros >

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂI|||||||||||||||||\||||| **************** 2

<t >
< Rear > ﬁ#/,

< Hinten > ( L Ef
< Arriere > 4'! =
<Traseros> LW 7
SSS
{
-

‘ N
ST
S

TS

3x10mm EX G2IN—=

Screw Shock Absorber

LK Schraube StoBdampfer

Vis 3x10mm Amortisseur Q ERfHR

Tornillo 3x10mm Amortiguador Holes for mounting.
SR 2 Diese Bohrungen verwenden,

Trous pour le montage.
3x10mm Aguijeros a utilizar.

% ERRU &S ICEILT, 4 4ty MEZTS (), o EEERESels AN EEL THI TS,
Assemble left and right sides the same way. Assemble as many times as specified. K Ensure smooth, non-binding movement when assembling. Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le coté droit. Assemblez aussi souvent qu'indiqué. La piéce doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Aseglrese que la pieza se mueve suavemente. Preste atencion.

17




26 AT 7)Y —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccién

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| - 4

@)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ Omm

Cﬁ) AT 7Y T —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

Tornillo 3x10mm TP
[ - 2

Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

27T VTR

)
-

&

E)

0

Q/jﬁ
(>

3x10mm(TP)
95 —Rk—
Servo Horn
e Servohorn
@=-a21—hKJ Palonnier de servo
Neutral Horn servo
Neutral \
Neutre
Neutro
H—IRB
Supplied with the servo.
_ Beim Servo enthalten.
133359, ! Livré avec le servo.
Turn 1 notch. o Incluido en el servo.
Um eine Verzahnung in diese Richtung versetzen. I
Tourner d'un cran N J
Instalar tal y como se muestra.
27 X ARy X /Radio Box
RC Box / Boitier radio / Caja de radio
3x10mm TPEX
TP Screw 3x10mm(TP)
LK Treibschr
Vis TP 3x10mm 3x10mm(TP)

Cords
Kabel
Fiches
Cables

Q d—RZZDRITET,
Pass cord through this hole.
Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou

Pasar el cable a través de este aguijero.

B =5 DIRICHEIZT %,
B Assemble in the specified order.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

18




X A7Ry ¥ X/ Radio Box
RC Box / Boitier radio / Caja de radio

3x12mm TPER

TP Screw

LK Treibschr

Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“-

3x12mm(TP)

%mzmmﬁp)

Bhzoy L —iK
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

o=

X ARy 2 X /Radio Box
RC Box / Boitier radio / Caja de radio

REHATMERY 7 X

2= 0

Receiver Battery Box Receiver
Empfaenger-Batteriebox Empfanger ( N
Boitier porte piles de réception Récepteur B: 21vF
Portapilas Receptor = x Switch
= Schalter
| Interrupteur
/Y— B Interruptor
e 2 —@2: 20y MLH—K
ntenna Throttle Control Servo
Antenne 1 Gasservo
Antenne Servo de gaz
Antena Servo de Gas
1: 277V 078 =R
Steering Servo
Lenkservo
Servo de direction
Servo de direccién
N J
il
I 7T N
Antenna Pipe (Black)
! Antenna
I Antennenrohr (Schwarz) Antenne
Q O—REZDNIET, : Tube d’antenne (Noir) Antenne
Pass cord through this hole. I Tubo Antena (Negro) Antena
Kabel durch dieses Loch fuehren. ! ) ’g
Passer le cable au travers de ce trou : /}\/ —
Pasar el cable a través de este agujero. I - ‘
‘, &e B

@ ARV 5—%=L1AE, G BiczLAs,
Insert connector. Insert at step BJY).

Stecker einstecken.
Connecter la prise
Insertar el conector.

In Baustufe g4 einsetzen.
insérer a l'étape KIY).
Insertar en el paso ).

HSDIRICHEIITS,

2 FEUTHEMN TS,
Assemble in the specified order.

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

BEIER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

19




30>UMW7X/memx
RC Box / Boitier radio / Caja de radio

Q SEHDBICZE ULAD,

Insert into B on receiver.

BMRY 7V ADIRT 5 —
Battery box connector
Akkustecker

Conector portapilas

Prise du boitier d'alimentation

Beim Empfaenger in Eingang B stecken.
Insérer dans B la prise de l'interrupteur.
Inserte en B del receptor.
A1y F
Switch
Schalter
Interrupteur
Interruptor

B—@) B:xrvF

-m 2 Switch
Schalter
1 Interrupteur
Interruptor
A1y FLBE

Included with switch

Im Lieferumfang des Schalters enthalten.
Livré avec l'interrupteur

Incluido con el interruptor

31 X ARy < X [/ Radio Box
RC Box / Boitier radio / Caja de radio

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 2

PN
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

oW 75 DIRICHEIIT %o
Assemble in the specified order.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

20



32 A ARy Y X /Radio Box ARy & 2

RC Box / Boitier radio / Caja de radio Radio Box
RC Box
Boitier radio

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
o~ 4
4

3x10mm(TP F/H)

Caja de radio

AFrZVroAay R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccién

33 T >3 [Engine
Verbrennungsmotor / Moteur / Motor

rryraizvhk

Tornillo 3x6mm
i S

dmm Ty Iy —
Washer
Scheibe
Rondelle 4mm

- Engine Unit
3x6mm EX {5 x 20mm > L @7 x11mm Ty v — Verbrennungsmotor
Screw Shim Washer Moteur
LK Schraube Unterlegscheibe Scheibe Motor
Vis 3x6mm Rondelle 7x11mm

Rondelle de callage
Arandela Arandela 7x11mm




34 I3y, N 77— /Engine, Muffler
Verbrennungsmotor, Resonanzrohr / Moteur, Echappement / Motor, Escape

3x25mm Fv¥vITER

Cap Screw Inbusschraube IV_*‘/“/?‘yt‘/7 y—
Vis  Tornillo allen Engine Assembly

= Verbrennungsmotor
|§IlllIllllllllllllllllllllIllllllllllllllllllllIllll ffffff 2 Moteur

Motor

3x25mm

Verbrennungsmotor / Moteur / Motor Tighten the screws with one sheet of
——— paper inserted between both gears.

Legen Sie vor dem Festziehen der
Schrauben ein Stlick Papier
zwi-schen beide Zahnrader.

Serrez les vis en insérant une feuille de
papier entre les dents des pignons.

Apriete los tornillos colocando un trozo
de papel entre la corona y el pifion.

I‘/:/\\‘/ /Eng|ne ( h Q ¥R1W§J\®jgﬁaﬁ’&’3< ?—tia—éc

3x6mm EX 3x10mm TP S EXR 3x12mm TPE X
Screw TP F/H Screw TP Screw
LK Schraube SK Treibschraube LK Treibschr
Vis 3x6mm Vis TP F/H 3x10mm Vis TP 3x12mm
Tornillo 3x6mm Tornillo 3x10mm TP F/H Tornillo 3x12mm TP
S 3 D 1 A 1 3x10mm(TP F/H)
SN RAZEHY hT 2o pd <Oy VElIZEES,

AN Cut off excess. e ] Apply threadlocker (screw cement).
Uberschiissiges Material abschneiden. Verwenden Sie Schraubensicherungslack.
Coupez I'exces. Appliquer du frein filet.

Corte el sobrante. Aplique liquido fijatornillos.

22




Cut the @ Silicone Tube to 6mm Length.

20y MUY >4 —3 [ Throttle Linkages YYUAVF1—TEBmmIich Y b T D,

Gasgestange / Tringlerie de gaz / Varillaje de gas Silikonschlauch (@) auf 6mm ablangen
S Découper une longueur de 6mm de la
2
2x8mm TPC 2x8mm(TP) durite silicone (3 .

TP Screw LK Treibschr

Vis TP 2x8mm  Tornillo 2x8mm TP Corte el tubo de silicona ({3)) con

X una longitud de 6mm.
Omo
. G corEEs,

Use this hole.

Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.

3x3mm v hEZR
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

@vs>ooyk
Crank Rod Lenkgestaenge
Tringlerie  Varilla direccion

[

@zoy oy k
Throttle Rod Gasgestaenge
Tringlerie de gaz  Varilla gas

[ T
ffffffffff 1

@aomm 2k wv/t—

Stopper Stellring

Arretoir  Prisionero
Q™™
27U~ Spring Feder

10mm

AN - - -~ - --- 1

Ressort Muelle 0
| Ll

2x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP

37 A0v NLY > =3 [ Throttle Linkages
Gasgesténge / Tringlerie de gaz / Varillaje de gas

2x8mm(TP) @

X
o=
(REAN27An AN

Crank Rod
Lenkgestaenge
Tringlerie
Varilla direccion 0:'
ffffffffff 1
13Y959,

Turn 1 notch.

Um eine Verzahnung in
diese Richtung versetzen.

Tourner d'un cran

Instalar tal y como
se muestra.

Supplied with the servo.

Beim Servo enthalten.

Livré avec le servo.
Incluido en el servo.

e — A
®@—2—hK7J
Neutral
Neutral
Neutre QI
Neutro o
G
R e
I\ o= — N -
e A= . Y,
oW 25 DIRICHEIZI T2, o IREERCESe - hvarera RS,
sl Assemble in the specified order. I Ensure smooth, non-binding movement when assembling. Temporarily tighten.
In der angegebenen Reihenfolge zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen.
Assemblez dans I'ordre indiqué. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement.
Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional.

23



A0 MLY Y4 —3 [ Throttle Linkages HoBEic55 &5 c@OMEERET 2, / Place (@ as illustration shown. /

Gasgestange / Tringletie de gaz / Varillaje de gas | Gesténge montieren, wie dargestellt. / Placer la piece (%) comme indiqué sur l'llustration. /
Instale tal y como muestra el dibujo.

Za—kZI
<=a—hIl> Q:’ﬁ’\JO.Smm

< Neutral >

Neutral > approx. 0.3mm
: ca. 0.3mm
< Neutre > environ 0.3mm
< Neutro >

aprox. 0.3mm

Q A0y MLANY TRV 2 —THEYS %,
20V RLARY FROY 12— Adjust the throttle stop screw.
Throttle Stop Screw Justierung wie in der Darstellung gezeigt.
Vergaser-Anschlagschraube Ajuster la vis d'arrét avec la commande de gaz.
Vis de ralenti Ajuste el tornillo de ralenti de este modo.

Tornillo de ralenti @ TL— = 3 Lo BAIE,
Position where brake starts working.
Darstellung zeigt die Gestangeposition, ab der die
Bremskraft eintritt.
Position de début de fonctionnement du frein.
Posicién donde comienza a frenar.

@ A 7Y Y THhHED .
Spring shrink.
Justieren Sie die Feder.
Ressort legérement comprimé.
El muelle se comprime.

</\1 > <7L—% > #70.3mm

< High > < Brake > approx. 0.3mm
< Vollgas > < Bremse > ca. 0.3mm

< Pleingaz > < Frein > environ 0.3mm
< Maximo gas > < Freno > aprox. 0.3mm

() &Rk MO 2,
I7—0Y—F— Confirm the setting before installation.
Air Cleaner Erst montieren, wenn die Vergaseranlenkung
Luftfilter korrekt eingestellt ist.
Filtre a air Effectuer les réglages avant son installation.
Filtor de aire Confirme la posicion antes de instalar.

TTS® A avARS YT
' Nylon Strap
Kabelbinder

Collier nylon
Abrazadera nailon

SN R73%ZH v hF B, / Cutoff excess. /
A Uberschiissiges Material abschneiden. / Coupez I'excés. / Corte el sobrante.

24




39 WARL5 > 2 | Fuel Tank
Tank / Réservoir / Deposito

4 gt& /(.‘u"( > h
‘@m_é 1)‘,'}\\ “_7)
(h’)g/élﬁ(!@%7~ A P

e

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

Tank / Réservoir / Deposito @ Silicone Tube to 120mm Length.
°s pos Silikonschlauch @ auf 120mm abléngen.

Découper une longueur de 120mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 120mm.

@ YAV Fa2—T%80mmIcHY b9 B,
Cut the @ Silicone Tube to 80mm Length.
Silikonschlauch (3) auf 80mm ablangen.
Découper une longueur de 80mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 80mm.

WKLY > 2 [ Fuel Tank Q VYAV F2—T%120mmichy T3,
40 Cut the

d f;.

4 ;'/{" NN

0 50 100 120mm
|HH|HH|HH|HH|HH|\\H|HH|\\\\|HH|HH|HH|HH|HH|HH|HH|HH|HH'HHlHH'HHlHH|HH|HH|HH|

25




41 A4V & KA —)L [ Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

EyyUROTNETA T ERA—ILDDBER
ICHREEERZRUEET %,

After fitting wheels to tyres, apply instant glue as shown.

Q A —ILZBILBASHEAL S5\ A TICWwnd, @ AV EBRLOSIEDRA—ILERL D, Setzen Sle dle Relfen auf die Felgen und lassen
Fit wheels inside tyres as shown. Twist the tyre onto the wheel. Sie einen Tropfen Sekundenkleber In der Naht
Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. zwlschen Reifen und Felge entlang laufen.
Insérer la jante dans le pneu comme indiqué. Faire pivoter la jante pour | " installer. Apres assemblage, collez le bord du pneu sur la jante.
Coloque las llantas en el interior. Gire la llanta. Aplique pegamento cianocrilato en la junta.

42 4V &IKA—JL /Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<J¥ >

< Rear >

< Hinten >
< Arriére >
< Trasero >

< Front >
<Vorne >
< Avant >
< Delantero >

meémm 75 >vIF vk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

****** 4

PPd EREEHTEET 2. 4 44y MEI TS (), V ERRU &S IBI T, P TLREERITHRET 2, Ell 2nmD % BB (1)

(XY Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W8 Apply rubber type glue. 2mm! Drill holes with the specified diameter.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber. Bohren Sie Locher im angegebenen @.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le coté droit. Collez avec de la colle a caoutchouc. Percez des trous dans le @ indiqué.
Aplique pegamento instanténeo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto. Perfore agujeros con la medida indicada.

26




43 U214 > | Rear Wing
Der Heckspoiler / Aileron arriere / Aleron trasero

TvIEy
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

4 4 M7 4 N>k /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

3x10mm(TP)

RFErEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

@0YU > Ps

O-ring P5 3x 10mm TPE X
O-Ring P5 TP Screw
Joint thorique P5 LK Treibschr

Junta Térica P5 Vis TP 3x10mm

Tornillo 3x10mm TP
”””” 1 1

P
ORTrEVIF ROKSICHITTHS EBAUNETT,
Slightly bend the body pins as shown in the diagram for
easier removal.
Sicherungsklammern zum besseren Greifen leicht biegen,
wie dargestellt.
Courber les clips de carrosserie comme indiqué.
Doble ligeramente las presillas de carroceria para facilitar
la instalacion. %

27




4% / Exploded View / Explosionszeichnung / Eclaté / Despiece

70y ~/UYFYRy o X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehause /
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

VS001
p vZ012
@ - ®&ses
@VZ‘“?@ (9Qvzo12
/vzo12

@vzoi2 -3

O
o

@) VS001-01

vso1sﬂ

92051 1

BRG002

@0 vso1s

t—7R+t - /X\— / Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

)

CD\://‘/
! S TR113B

1284—?

28



& —F+¥Rwv ¥ X/ Center Gearbox / Die mittlere Getriebegehause /
Carter de différentiel central / Caja central

i ﬁ/u\@i @5TR111

VZ012

©Qvzo12 VZ012
ORGO5
LoN--977N

TR116—H

@TRI11—=

N
N

(10092051

70Oy K/ U¥& /)= Zw K / Front/Rear Shock Unit / Dampfereinheit, vorn/hinten /

1
1
Suspension avant/arriere / Amortiguador delantero/trasero ! @
- . u (90)1G001-5BL

<7AYETVI—>

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

i AN @) (891G001-1B

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

1G001-1B

I
&——2.6mm

1
1G001-1B

I
I
8
1
=
=S
=S
=
S
I
I

D 85)1G001-3BL

T_-
N
o
3
3

1
1
1
1
1
1
1
1
! ) :
T ! = D) 8897012
1
1
1
1
1
1
1
1
1
1

KA FEETD/NR—YIRFEFL TR D A,
AT avR—YEBEBENKRDHILT W,
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
is not sold individually.
Following optional springs are sold individually.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
Das Teil Nr. 308 ist nicht separat erhaltlich.
Verwenden Sie dafir folgende Ersatzteile:
TRW-101-1014, TRW-101-9014, TRW-101-9514.
n'est pas disponible separement.
Les ressorts optionnels suivants sont proposes
individuellement.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

no se vende individualmentey.

Los siguientes muelles opcionales se venden por separado.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514) | _ o o e e e e e e e -

(82)97009-52




@ R
EXPLODED VIEW
EXPLOSIONSZEICHNUNG
VUE ECLATEE

DESPIECE ~
@ TR104B

<7AYAFYRYIZ >

< Front Gearbox >

< Vorderes Getriebegehause >
< Carter de différentiel avant >

N g:‘f:,;.
@)riz2 ® L —@)TR102B

TR120

<tEYHI—FVPRYY
< Center Gearbox >
< Die mittlere Getriebe
< Carter de différentie
< Caja central >

< Shock Absorber > XTR156
. <StoBdampfer >
N <Amortisseur >
__--~" <Amortiguador > TR125 H
i LA43

A - BN I .
N =T - N S|
NP -7 N O

< N I

<

-
J TRI
e BGooe )
> N

A - TR126 17 .
\ \ >I<TR12\3\\ 92051 . (997003 N

N N
N
N fffr
\\\ ffi
. @)
N

N

TR12s ([®TR125 <0 [N ,
LA43 AN /
P “\\\““/ 5 @ \\\
S,

ORGO
@s7002 GHTR103 A
< -t /—> ®

< Servo Saver >
< Servo Saver >
< Sauve-servo >
< Salvaservos>

23

K—EB/X—YERFE L TWRWI—=Y A B D FT,
Z0HE. RBN—YRENCASNTVET,

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines pieces ne sont pas vendues au détail.

Algunas piezas no se venden por separado.

30



N
97024

,\ {®TR129
=

<HFVI= >
< Shock Absorber >
< StoBdampfer >
< Amortisseur >

< Amortiguador >

—
% IF208B

~W53

. 6)TR104B
91284 \, P

SR

o AN
<UTEPRY IR > "\l"'\
< Rear Gearbox > }..-‘v‘
< Hintere Getriebegehduse >  \J

N < Carter de différentiel arriere >

< Caja de transmisién Trasera>
%TR156 e
TR106B z \\ <R

7

N

U
I
1
0 O
=i '@ .
L2 ©. BRG008 __--"
N - I s
\‘ @ ;@j < ® ! ®wo14a1v
(‘)—.TFHOGB N T !
@ \ - —— : @) wo202
- T \TR1025TR1OZB
I -~ y =) 1296

=
@ #TR123 — &> |

: @\\BRGO%‘ N E
B N | e LR @
N 92051

\’ff ( TR @ 97003
% @\ 126

3G N
\ (13 xTR123 N s

\ 97003 \ . o

gehéuse >
central>

Q)

\m

DBX2.0 readyset

31




JACVE4
Part Names

ARTI—=Y (1)

AR (F—No.& A | K ESh
Quantity (FtaA)

SPARE PARTS (1)

ACAVE4
Part Names

% FOR JAPANESE MARKET ONLY.

AA (F—No.& A%
Quantity

S E i
(Bid)

32

"R | Wing Brabxnst | @ x 1 525 | | IF133 | g Dok fomesy | @x2 578
TRI028| ot ower S0 A 1 0% /01 578 | |IF208B) bty st o o0 cutcry | B 1 840
TR103| 3ok Sty Sor (0BT | B BB 1 525 | - |IFHOOH| Tor ot e ol (Waiterames)| B X 4 1470
TR104B I/B‘\u/ngt)_er ?&;537;;}/—&;7(%%)%(@&{; % 578 | x|IFW53 gg% ?)IZt(\:yh%Sf)\rzg;J(1.30()1 00 x3 420
TR105 | (1 tor Fate Set (DBXIDST, | 25 89 1 525 | % IFW136| B Ciion ahoe %3 1575
TR1098] Batary Cover St (DEWIDST) 683 | |'O00T | G st e (o il | BB @@ @x2 | 525
TRI07 | Ztio b (OEXDGT, | X1 630 | |58 | Soring Aducrer (Blomspen” | B 8 x 2 525
TR108| FLL Tank (10500, @x1 1050 | |'S8 | Shook ap Bluespey | ©x2 525
TR110C| Bulknend BXDST . | 2 BB 525 | | Laaa |2omn s " @12 315
TRI11 | Gonter Bulk 8ot (OBXDET) @@x2 | 420|  |waoso| NS NT ARG | @xa 263
TTQZ ngéfgaT(%gTT/gBB%g)ssTT)) @x1 315 |MT134 ii?Izirtél;%;iztaé;st:%ﬂpﬁ?ﬂ)w,:l:{) X2 420
TRT13B| o G s DENDETORTOACDBIAE | 2250 3 @) x 420 | |v8001 | Bt 0 i Gase D@x2 Bxs 473
TR114 ge;\%%g\je\zr—ﬁzg (Eé(z:g?gg)B()/([/)DSS'IT)) X2 525 V?&O 1 g_lffjel{;ng;‘ I\;a(ct?n(iqs&pcs) @ x4 420
TRI1S| Ganter it Shat (esoBDST)| B % 2 630 | |VS002| B Gy ser (o)) |@@x2 683
TR116| G St oo oen) | @ % 2 315 | |VS003| Zitrormiar Join ®@x2 578
TR119B J\)h/regl)gia}i (72;|;c(32/PrCRS<T13;19) @x2 630 | |VS018 E;Z/:glbs:/rngﬂft?stngfl;) x2 630
TRI20| 2 e s i aomupan) @0 X 2 315 | |vzote| Gt it d e @E@x4 D@®x8| 945
TRIZ1 | o e e rtommatesmexioon | 8 X 2 315 | W0ty S T e Bl | @ x 10 473
TRIZ2| (o bsmnsabaeosn) €)X 2 315 | [WO151| (icnce Stoner (ommblue/ituny| X 10 683
| TR123| 1 & o o 2pos)| B2 840 | |[Wozoz| oM S ey | 80 x 10 735
TRIZ5 | 7e'rod Set (0BkDeTy | Bx 1 ®x2 @x6 | 31| |woeos| gE L FEONIREONST @ xa 73
TR126| firoer b amnroany | 0 D% 2 420 | wssseH] Lt aara | 0 x 2 1995
TR128 z—nzciléLATrm_ (LL\/I(Z\I‘_)/R) 6 Ex 1 525 W5039 mr;/ezjr-gri\);h;é?/é/lif/errzo7 7 @ x 4 1365
TR129 | yonta GBXDOT | X1 420 | | 9853 2 Sioons Tube & bei 000 | B X 1 578
TR130 I\ju?flzr?lj(g)?/é/g%ﬂ x 1 1470 | | 96646 S/hﬁ\tSe/t ('5.(10'TLi]c§k // o(.)ézTﬁ:)k) x4 473
TR132| 3 ?/k\geJtZ(gBl\xsgg>T<§DST) 2310 | |97002 Qoggp%/ “ @ x 10 263
TR133| oo Saver Shatt Set (BT & B8 x 525 | |o7003 | 11Tm Bk Bal et | B2 315
TR151 | {1ain Chassis (DRX). x1 2130 | | %°| Sro st x2 735
« |TR154| 317 gh;ff (E=|;o“§/=11p?;)2/ 1PC)| @ x 1 505 | |97012 g,:pr’;%z(%%} 2) x 10 525
¢ |TR156| Bive shaft (Leomiiney || Bx 1 525 | (97015 | Tapored Coltet x1 263
TRA03 | ol Adapter (OMTIbBYXA0)| B % 4 s25 | |orozz| g Bl x1 735
TRBS01| Bttty St (o2 OBl | BB B @ 5250 | 97023 (incone Prastio Parts et | | @B @@®x2 420
TRBS02| Pttty St (o2 Orfea) | BB B B 5250 | | 707 S pel ’I”J” | @ x 1 2100
TRE551| Sionr oy 5o (DBX2 0y | BB Bx 1 3150 | 10110 Wather (e 1at/bpcs) | @ X5 210
TRDS51| 5.0 é‘ét(?gé()%é%) X 1 683 | H—E/—YERBLTWAL—YABDET,
S L RAT U5 7 (5xT0xA) dpcs Z0HE, RBN-VRENCATNTVET,
BRGO001 Shield Bearing (5x10x4) 4pcs x4 1050 Npt_e that some parts are not sold as spare parts!
BRG002 :/_.) LRRT IJ > 7 (5x8x2.5)4pcs X 4 1050 /E;?elai;el!lecznr::i:écsh;izs;se lr?eeggi?ls:sh\!/.endues au détail.
?hleld ‘\Bgarlng (§x8x2.5) 4pcs Algunas piezas no se venden por separado.
BRGO0S| Shiold Boaring (b1 208 spca| 69 X 2 1050
BRGO08| Shild Boring (12215¢4) apes| @ X2 1890




ARTIN—Y (2)

SPARE PARTS (2)

* FOR JAPANESE MARKET ONLY.

=YY% AR (F—No.&EAF) | KES =YY% AR (F—No.EAF) | KES
Part Names Quantity (FA) Part Names Quantity (Har)
5.8mm E'0O7/R—JL (8pcs) HD I7—7U—F—ZRyI| o
1284 | 5'8mm Pillow Ball (8pcs) @ xs8 210 | % 92304-1 HD Air Cleaner Sponge x 1 683
6.8mm R—JLT> R (12pcs) HD I7—9U—+=2KV I (4 A)| m
1296 | 6'8mm Ball End (12pcs) x 12 420 | %€192304-2| J5y" A Cleaner Sponge (4pes)| & X 4 1050
1701 | ATy 7 M/ 735w 7)18pcs 92601 | HAY77-Y 31N T(T797 [2pc9)
BK | Strap (M /Black) 18pcs @ x18 263 BK | Mufer Joining Pipe (Black/2pcs)| T X 2 840
N7—=T7VTTEFv v 7 (4pcs) 2FvTEY
1708 | Color Antenna (Black/4pcs) x4 525 92638 Snap Pin x 10 210
74017 |GXR18SP TV Y'Y FARYITL—FKy R
SP | GXR18SP Engine & x 1 15750 | | 92696 | 57 Dick Pad x2 315
82106 | ' —7R (KS101BK) N=RTL—FF1=V7
-02 | Servo (KS101BK) @ x1 5775 92985 Hard Brake Lining @x4 420
82106 | —MRF¥ v k (KS101BK) NTT=HRT Y NI YT ARAN [5pcs)
-02-1 | Servo Gear Set (KS101BK) 210 97024 | Gasket Muffler (Non asbestos/5pcs) @ x5 263
92051 | 2X}jmm £~ @ x 10 315 | x—8/—VIRBL TR A=A B D £,
D=7 —5 == Z0BE. RE/—YRENEAZNTVET,
92304 x1 840 Note that some parts are not sold as spare parts!

HD Air Cleaner

AZ3vIi—Y (1)

IN—=Y %
Part Names

ES
Description

S E
(BE:d)

Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

OPTIONAL PARTS (1)

IN—VY %

Part Names

% FOR JAPANESE MARKET ONLY.

RE

e E

Description

(Fid)

BRGO001| 770 Y= KR7Y V7 (5x10x4/4pcs)| 4 TEA D 840 TRW106 1/8 w4 =LA K v/t~ N (DBX/DST) 2100
TS | Teflon Shield Bearing (5x10x4/4pcs)| 4 pcs 1/8 Wheel Stopper Set (DBX/DST)
BRGO006| 770> Y=L RRT 7 (6x12x/dpes)| 4 TEIA D 1050 TRW1s2| ATEFA -t M702 b & PR /ORY) 1365
TS | Teflon Shield Bearing (6x12x4/4pcs)| 4 pcs Stabilizer Set (for Front & Rear/DRX)
BRGO08| 770> Y=l RRT7Y ¥ 7 (12x18xdidpes)| 4 A D 1260 TRW101| %> /X—ZX 7V > 7 (10-1.4/L.=63) | @)L it ZE:IN 840
TS | Teflon Shield Bearing (12x18x4/4pcs) | 4 pcs -1014 | Shock Spring (10-1.4/L=63) | instead of ). 2 pcs
IF345 HGT7—0 ) —7— L7~ )—F—OREETVT| yaen TRW101| 7> /X—=2 7V > 7 (9-1.4/L=63) | @)L Xi EIN 840
HG Air Cleaner High capacity air cleaner. -9014 | Shock Spring (9-1.4/L.=63) instead of @). 2 pcs
No.MT134 & 3 TRW101| ¥V /\=2T7 V> 77 (9.5-1.4/1L.=63) | @D ik 2 KA 840
Use with No.MT134. -9514 | Shock Spring (9.5-1.4/L=63) | instead of @). 2 pcs
3PCU TV FYa— (6D & 34 TRW108| AF—JLA/{—%+ (46T/DBX/DRX) | (& 34
IFW52 3PC Clutch Shoe gstead of (@@. 1680 -46 | Steel Spur Gear (46T/DBX/DRX) | instead of (4. 1890
3PC U ZyFRTUVYT(1.10)| ()L %k A=\ RIVIYITY K (FW-05R )| S v y—lcit Ty vy
IFWS3H| 3PC Clutch Spring (1.10) | instead of ). 420 | |VSWOO| Ajminium Engine Mount (for FW-08R) | Bt/ ——t 1575
3PC 75y F AT (0.95)| ()& 5k For installing engines from other
IFW53M 3PC Clutch Spring (0.95) instead of (). 420 brands on the stock chassis.
3PC 75y FRT7 > (0.90)| () i IFW54 &t v b TR
IFWS3S| 3p¢ Ciutch Spring (0.90) instead of (§). 420 Required to install IFW54.
SPJL—FF 1 RY @ ZF=IRRILFF &y k[40T)| @,eDERHE
IFW122| Sp Brake Disk instead of @9). 1890 VSWO19| Steel Bevel Gear Set (40T) instead of (3),@). 3990
3PCT7ILIVSvFya— |@exh 97034 | 75 v FARIL(12T/LB 1 7)|@DERH:
IFW136| 3pC Aiminum Clutch Shoe | instead of @@. 1575 -12B | Clutch Bell (12T/LB type) instead of (). 2100
SPJL—%/Cvy R @D BRGO01TS &t v hCfEFA
IFW330| 3p Brake Pad St‘%dgf@_ 1890 Required to install BRG001TS
3PCHD 7IL2 V5w F¥a— @Rt
IFW339| 3pC HD Aluminum Ciutch Shoe | instead of . 1680 | sw—mp—vmRABL TWEW—YABD ET,
I77405=Y34 Y (2pcs/MPR)| (D& XH Z0HE, RB/—YREBEIEZASNTVET,
MT134/ ajr Filter Joint (2psc/MFR) instead of (7. 420 Note that some parts are not sold as spare parts!
XKEHO YV (P3/ TV —B [ ALYy R Einige Teile sind nicht einzeln erhaeltlich!.
ORGO3XR Gggged 0-Ring EPS{for 0l Shfc/k/Orange% te);d of @9. 630 Attention ! Certaines piéces ne sont pas vendues au détail.
TRW105 & £y ~ ¢fEH Algunas piezas no se venden por separado.
TRW105 need this item.
4> (R74 k /DBX/DST)| (@& i
TR10MW| \Wing (White/DBX/DST) instead of (@®. 525
Fa—YRYALYT—ty ~ |[(H~)ETH
TRWS | Tyned Silencer Set instead of { - (1. 7140
AZN—YIWRAL VTV 7 MG, ERE 2N
TRW102] ynjversal Swingshaft instead of 70),@. 2 pcs | 3270
TRW105 AAINTVI\—t v b (DBX/DST) | BEEZLIF V-5 2KZAD 4410

Oil Shock Set (DBX/DST)

High precision Aluminum shock set.
2 pcs

33



AT avIiti—Y (2)

UACVE
Part Names

kS
Description

K E
(Bi:d)

OPTIONAL PARTS (2)

UACVE
Part Names

* FOR JAPANESE MARKET ONLY.

kS
Description

K E
(Bi:d)

1700BK éjo?or_g;rgpi(‘syléegglifs\yﬁ) 12{130)5\ 189 1796BL é;})}eljarllasni/l?cgn]ey%;; (713|(u7e})l/_) go_depgvfgfé%tfgj tjb;j 735
1700KP %L?oééste?wt‘ySZa(ps()Flt’a)\(/S/)j 1gﬂ§c}s\ 189 1796R ééfélasﬂi/lizgnjeyﬁg; (7R(ela)/ K 8(;5??&%;%}?25 tjb;j 735
1700KY | Forscont Sirap (FYIS) | 16 s 189 | 92213 | FLiTiho (2 xentonommy. | intload of 735
1701BK goalojétrzz(iﬁ EB'\I/Ia/cZ;5 v7) 131023\ 263 96183BL gj(; éilﬁc?)r?e}Tlub_e7;§33;118%(g)7g|111; @sg)zz\a% of @. 578
1701KP| Flocrascont Strap (FE)M) | 16 pes 263 | (3618350 Lo ST (30 ot Gy | it of . 578
1701KY | Fiorssoent Sivap (FYiM) | 16 pée 263 | e 807012] 115 Sicont ot Tube (G| BT w420
1705 | Gojor Antonna (Wit Gap) | & pee. 525 |k [07012P| i Sicons Fud Tube (i) | REg a0 | 420
1706 | &or A (oeresoot o) & pCS. 525 | (S070120) T Shcons Fusl T (Groom | bz oo | 420
1707 | G e (st vetow ) & pES. 525 |k 070121 T SiconsFu s ielon)| BEig o | 420

IN—Y %

EN

K 7E i

IN—Y %

EN

K E i

Part Names Description (FiA) Part Names Description (FtaA)
SPHAT7IvIU—X— T DX Y MR ICER 1890 80164 70X L > F (5.5/7.0/8.0/10mm) 473
SP Knife Edge Reamer Tool for making holes on bodies. Cross Wrench (5.5/7.0/8.0/10mm)
T72ARA—=ILT—F— 7 ZARA—ILEBSALIE 7 21 —I)LIR> 7 500cc AE—=T ¢ —IHEHA I e
80162 Flywheel Puller Detaching tool for flywheel. 2625 96423 | Fyel Bottle 500cc For quick refueling. 1050

ACAVE 2

Part Names

ILY2KJvy%Y ELECTRIC

KA
Description

K E A

(Bi:A)

UACAVE
Part Names

% FOR JAPANESE MARKET ONLY.

KA
Description

K E A
(i)

34

TIYIE—REZSH— EHUF VY LRER T—RE—F v —Iv—2.0 |Fh-11-MyM737e-pr-Je-
36203 Temp Monitor Digital thermometer (loading type). 3990 36217 | Booster Charger 2.0 Plug heater delta peak auto-cut charger 1995
36207P Y—FEX—=F—mini7 57X |FEEMETFY5IEET — 2940 A=Y T—=25 —FARER
Thermo Meter mini PLUS Noncontact digital thermometer 1 set Charger for plug heater
IVvIVAY ROEREHEICET Bl 12V BIRADE
Measures engine head temp. Requires 12V power source
NILVFRY—F—My I X 2.0|110~1/8EFILFA Power Zone 1~12 BLRIEF v —Y v —
36209 | Multi Starter Box 2.0 For 110~1/8 models | 8190 [ % |72301| AG'/ DCYH v & F v — v — | Suitable for 1-12 cells. | 18690
IYYVHBARS—5 -y I A Power Zone A/ =9 T—25 ~DFEH AL
For starting the engine. AC /DC Quick Charger Able to charge plug heater
BB 7.2V Ny 7Y — 2 KNE * | 72321 | Power Zone PS-25A (ZE{LEIR) | ACI00VEIR-DCI2VEELER | | 4700
Requires two 7.2V batteries Power Zone PS-25A (AC/DC Power Supplier) | AC100V-DC12V Electronic equipment.
AN=GT=R=20(AV T4V 3YR=F—) | NyT)-1UF1YavA-5-[777 -5~ ORION 1600 LY==y 7 | &R 1 7
36215 Spark Booster 2.0 (Condition Meter) | Spark booster with battery condition meter 1890 ORI2227 ORION 1600 Receiver Pack | Hump Type 2520
A=) T=R5=20(H YA V220000 F7U=H) | Ny7)-1071Y3vA-5-[777 -5~
362168 Spark Booster 2.0 (with ORION 2200 Battery) | Spark booster with battery condition meter 2730




K=Y
Part Names

KA
Description

S E
(Bi:d)

TZAI - AA04IL CHEMICAL - OIL

No.

VACAVE2
Part Names

% FOR JAPANESE MARKET ONLY.

kS
Description

e =
(Bi:d)

TA—LA)VAVE=G=7)—F— |2 rDFBENEFEELIC NAJOQY TLyYavAA7— | R7Y 27 EEA (7.4cc)
ORI41702 Motor Cleaning Spray Cleaner spray of car. 893 96180 Microlon Precision Oiler Great fuel bearings (7.4cc) 3150
A=IR=I\T=7U—F— | IYrDFENEELIC NA70AY by T7IYR | BEERINA (30cc)
* | 36901 Super Power Cleaner Cleaner spray of car. 893 96181 | Microlon Top End Glow fuel additive (30cc) 5145
KYOSHO 2R v L7 )L— (14q) | BRRSEEH X408y 7yeyTU-LTUAYN | TV Y B (209)
96154 | KYOSHO Special Glue (14g) | Instant Glue 735 96182 | \ticrolon Assembly Lubricant | Engine lubricant (20g) | 3279
FRPY /LY — b (1.0) RT 1 WEPRILEIC IN=ILTT7 TR R—=ILFTRIT U
96160 | FRP Gel Seat (1.0) For body repair and reinforcement 2100 96506B| B4\ Differential Grease Grease for ball differential|  94°
I7=9U=F—=A4L(100cc) | T7—5U—F—FAA1 I HGY 31> RTUX JaA Y NEBRT YR
96169 | Ajr Cleaner Oil (100cc) QOil for air cleaner 840 96508 | |G Joint Grease Grease for joint part. 840
96175 ®E ) Z (10g) BRE(RES ) R 945 96509 TV IDTARFIVTTYUR| Tz ARTIVITRTYR 840
Thermol Grease (10g) (Grease improves conduction of heat. Oneway Bearing Grease Grease for one-way bearing
A—773Y3Y X270 —MF-One | fBEhiEUP SPRF7 UV UEy R NPV TEROEREHE
96177 | | ow Friction Spray MF-One | Delivers smoother and efficient movement. 1365 96625 | gp Bearing Liquid Retrieves potentiality of Bearing. 1050
Oy o454k (FR&E) RI DK B MB5IEHI (10cc) NLR—=R 779—= A1) | BREDIVIYAYTHY B
96178 | | octite (medium strength) Stops loosing screw (10cc) 1260 | % | 607011 Tornado After Run Oil For Engine maintenance. 630
Ry OIRX<I\v%Y BOX-BAG * FOR JAPANESE MARKET ONLY.
K=V % AR Y TE il A E2 AR Y TE il
Part Names Description (FiA) Part Names Description (FhA)
£y kw7 X (DX) o X /542x300x397mm JIX—=YRw 7 X (SS) - Z 1 89x36x26mm 3AD
80460 | pit Box (DX) Size / 542x300x397mm | 16800 80466 | parts Box (SS) Size / 89x36x26mm 3pcs| 420
Ewv hRy IR TEUHAICERE 420x240x330mm FrUVTINyT(S) - X | 250x410x360mm
80461 | pjt Box Good or storingtools 420x240x330mm| 7 140 87613 | Carrying Bag (S) Size / 250x410x360mm | 5250
V—JLiky I X - X / 330x230x65mm £ UV TNy 7 (M) (1/10 B) | ¥ X/ 300x500x450mm
80462 | 150| Box Size / 330x230x65mm 1890 87614 | Carrying Bag (M) (For 1/10) | Size / 300x500x450mm | 7390
JX—=Y iRy 7 Z (L) H X 1 410x264x43mm Fr UV Ny 7 (L) (1/8 FB) | ¥ X/ 350x550x540mm
80463 | parts Box (L) Size / 410x264x43mm 1890 87615 | Carrying Bag (L) (For 1/8) | Size / 350x550x540mm | 8400
JX—Y Ry 7 Z (M) H X /232x122x32mm Fv+ T\ (SS) H X /290x330x130mm
80464 | parts Box (M) Size / 232x122x32mm 578 | 87616 Garrying Bag (SS) Size / 290x330x130mm | 3675
JX—Y Ry 7 Z(8S) H X /120x83x25mm KYOSHO Z7OR/\w & | #+ X/ 340x240x160mm
80465 | parts Box (S) Size / 120x83x25mm 158 | |87823| KyOSHO PROPO Bag | Size / 340x240x160mm | 3190
#Eﬁ!ﬁﬁi%*ﬂ GLOW FUEL * FOR JAPANESE MARKET ONLY.
IN—V £ AR Y TE il A E2 AR T A
Part Names Description (Fiar) Part Names Description (Ftar)
* [73111B HhF4721TIL20% 20%=t0O-38Y v KL 4830 GP 71—l h—FB4L&E|=hO16%, AL 12% 4935
KANAI FUEL 20% 20% nitromethane, 1 gallon -8611 | GP Fuel for Car 4L Nitro/16%, Oil/12%
NLR—R 72T)L25EX | A5/ EEREME = ~025% R246 — kA 20%, A1) 12%
* (607003 | Tomado Fuel 2.5L 25% Nitro fuel made in Netherlands | 3780 -8612 Nitro/20%, Oil/12% 5670
NULR—R 72 T)L20EX | #5 v EERERE = hO20% R246 — kO 25%, AL 12%

* (607005 Tornado Fuel 2.5L 20% Nitro fuel made in Netherlands 3570 -8613 Nitro/25%, Qil/12% 6510
R246 |GP 7 z—J)L h—H2L&E | =rO16%, A 1)L 12% 2835 R246 —hO30%, AL 12% 7140
-8601 | GP Fuel for Car 2L Nitro/16%, Qil/12% -8614 Nitro/30%, Qil/12%

R246 — kA 20%, A1) 12% 2993
-8602 Nitro/20%, Qil/12%
R246 — k0O 25%, A1) 12% 3518
-8603 Nitro/25%, Oil/12%
R246 — kO 30%, A1) 12% 3990
-8604 Nitro/30%, Oil/12%

K=Y %&

Part Names

nE
Description

K 7E
(Bi:d)

K=Y %&

Part Names

kS
Description

%o)ﬂﬂ OTHERS % FOR JAPANESE MARKET ONLY.

K 7E
(Bi:d)

A—=\=RF—=5—)\v T TtYyTF4VITIIAN NSV ZBDAYTA K
73202 Super Starter Pack 3990 96161 Setting Weight Weights for balance adjustment 504
80821 | Big K Ew hYw b MBA X | 41 X /400x600mm, 3mm E 1890 961658 7ILI T —7 (40x2500mm) | RF« OFIE, WEAT—7 473
Big K Pit Mat M size Size / 400x600mm, 3mm thick Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
BigK EY X w kLY X | %4 X/600x1000mm, 4mm B
80822 | gjg K Pit Mat L size Size / 600x1000mm, 4mm thick| 3990

35



EXFyh- DT v v— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B J\W*ﬁmﬁ EE Awﬁfm EE Awﬁm
No. Parts Names Quantity{#2:A) Parts Names Quantity{#tiA) s Parts Names Quantity{#tiA)
C_'J‘l/7‘ @I 7)[15_7_5‘/‘77"([]‘/7“7# Gmmmmm IREIAYIZEX
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw

+C1 | G ing(Cr1i0pen) 10905] 210 | 106 Ll g gl 4755 315 | [1S126051| B cramioan eopos |199°5] 420
(s EAing HUOSEIAS) sy P ion | 955 | 315 | {10008 B topes) 1095|315
1E015 | £ Ring(E1 s0pes) 10905 198 | [INOGTR o) Fangeyn i )| 955 | 315 | [-513008 | Bt aropes) |10Pes| 319
142020 | £ re(Ea on0pes) 10905 158 | [HOSES| b P o G| 95 | 315 | [ ST0010H| B Svemioniaet0r10pce) |10PS| 315
145025 | £ png(Ea 510960 topes) 156 || (mmmm G CECER SIS012H) Bt S e(ohiocr30pct) |10705] 315
15030 | E i B3 oopes) 1090|198 | 1502004 | i CoramMz ariopon) |19 210 | [ FS19015H| B soemionhioe 1apes) |10P53] 319
16040 | £ Eaoopes) 1090|198 | 1502006 | i CoramMa xtopon) [19P%5| 210 | [ FS190184| B soemionhiaetgropes) |10P53| 315
142050 | £ ina(Es 010p6) 1090|158 | | 1502008 | i CeramMz xtopon) [19P%S| 210 | [ FS10025H| Bt Soemtonhorzerapes) | 5P | 315
145080 | £ ing(Es 010p6) 1opes) 150 | | 1802812 | e ey |1opes{ 210 | 1o B e opes)[199c5{ 319
15070 | £ ing(Er Otpes) opes | 158 | [ -s0a00m | e e 1omes| 210 | 1ot B ionope) [199°5| 315
1E100 | £ i Ero0iapes) opos | 18| | 1500008 i ramianmriopen.  [10905| 210 |1t et aapes) |5 915
B W 00010 | 5 e onope|10ves| 210 | |1 B et |5 915
N2016 | Lo Gri0pes) 1090|210 | | 1509012 | i CoramMontzintpen  [10P%5| 210 | [15140208| B Seemtonhinzorapes) | 5P | 315
NZO20 | Lo opey | [109es] 210| | sosote | open . |1ones| 210 | 114022 e smeamtpcs) | S| 315

N2024 | 0 41 0pes) topes| 210 | | 500018 | e e ey roves{ 20| | (o e
N4022 | s 5y 10p8) 1090|210 | | 1500025 | i Coromonmainopen |19 210 | [T B emies) | 575 | 529
B o 100030 | 5 e onopes|10ves| 210 | st o) |95 | 525
FNEGSON | NT B E0 0 Ny (apes) | 5995 210 | | 4504008 | i S mianarones) | 10P65| 210 | [t e o) | 80 [ 525
BTN | on apos | 5Pes | 210 | | sosmro | g open | 10pes| 210 | st B o) | 80 | 525
NBBIN | on spos | 5P| 210| | sosors | g g |1opes| 210 | st o) | 80 | 525
OSSN | o Nyl (spos) | 595 | 210 | | -s0s0m0 | g e e 1opes| 210 | s St s 575 | 795

B Rt ton Nt (s RV Ehed-ol B Z5
NS s o (e | 5705 315 || vstmsteTe | 5 ey [10pcs| 210 | [ 1522010 | S e mtaen | 0 |210
SRR L o (e Pages | 5795 | 315 | [ 5028TP | 16 B e arnope [100es| 210 | 1522012 | i onroepen |95 | 210
IS | e oy o S | 5755 [ 315 | [ 502P | 75 g L oo [10ves| 210 | 1seas | SO SRS [swes | 210
GBENRS) e s o (e | 5905 [ 315 || vsmouete | ones)[1opos| 210 | [ rsaaoro| ST SRS [ oves | 210
HBSHRR e) on immPaiss| 5765 [ 15| [ s00m0re | 76 g d L opee) [10ves| 210 | 1seante | Sl Sl e [sees | 210
GBS | e oy o pmmmSivarges | 5795 318 | [ rsoomre | TE G open) [10ves 210 | 1seaots | o S e |svos | 210
B aeinia FSORSTP| T g SeremMacionopeg  |10005| 210 | | 520018 | el e | 5o 210
0 o
SO | s ) Framged o spbo)| 5P | 210 | | (D Z00 A 2 e s

NSNS i) o et 905|420 | {50300 | ) 10mes| 420 | s | aoattpe) | 5903 | 420
NN i g o e 9705 | 20| | s g onopes[10pcs| 420 | [ r-samner| &0 ey | s | 420
FSIE012T| i Scrom(Tuantumiocsaropes) [109es| 420 | [ 1-s2s0er| Uz o e | 9cs | 420
+SI01ST| i Gerom(THamumitactlipes)| 95 | 420 | 1260108 |00 Famgediapes) | 5765 | 420

36




ERFyh DT Ty2v— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

BE ‘ B A&J*im BE ‘ B A&J*ﬁm RE ‘ B A;&Jﬁm
No. Parts Names Quantity{#tiA) No. Parts Names QuantityitiA) No. Parts Names Quantity{tiA)
Dmmmmm I?I:t E;d Screw 1-534015TP igzz}a;(d’vlstﬂv?({\/l]gj\s)NOpcs) 10pcs| 210 m :{—gzrﬂyHi:daéflfx—Tapping Screw
192008 oz nbriopes) |107e5 210 | [ soute| g opes) 10005 210 | [ rsamate| o pes) |1095] 210
92612 1o o Serowib oxrbriopes) 10065| 210| | vsvoaste| 16 2 BN O e 1008 210 | e 1 e esonopes) [109°5] 210
1599008 | P oo Serowinbiropos)|0ves| 20| | P TEEPECR o VSHO08TP| 5 houng Serom(MENiOpes) |109°5] 210
1599008 | 1o Soromindriopos|100es| 210|100 | £ e 10pes| 420 | | sssmare| S e iopes) [109°5] 210
9010 | e Cerewiaatnones) |107e5] 210 | [ sanaT| g 1095 420 | [ rsamste| 7 S awtsritpos) |109°5] 210
302 | o CerewiMaiznones) |100es| 210 | |esaniar| e [100es 420 | | DNIID  Gte ™t
901 | o Sovewiaxianopes) |100es| 210 | 3T g e g s | 420 | |00 | G0t e C L ey [10ves] 210
99016 | 1o o SerewMaxiBropes) |100es| 210| | 1saao08| £ s Boes [0 | | 15004 | G0l e ey [109cs] 210
9018 | 1o o SerewMaiBropes) |10%es| 210| 10107 s | 8oes [ 20| | 1589005 | S0l e ey [109cs] 210
1593030 | o rowioxatnopes) |100es| 210 | [sanrsT| e g s | 800 | | vssanns | S0l e SN [1oees] 210
1594008 | 1o CerowiMaropes) |05 210 | [ssanant| e e | s | 830 | |00 | G0 e gy [100es] 210
1594010 | P oo Serowantonopes) |10ves| 20| | Pmmm TR e 012 | G CronMatanopey |07 210
012 1o o Seremmin 2ropes) |100es| 210| st £ | Bocs | 525 | | vssaons | ot e e spcs | 210
94015 | P o cerewiMaiBones) |107e5] 210 | st | e0cs | 525 | | s | ol ey | swes 20
94018 | o SevewiMibones) |10%65] 210 | [rsant| e ioromes | | 525 | |25 | spos | 315
1594020 | P o Serommansbropes) |100es| 210| st o oo | 80cs 525 | | 1o | S0l e ey [109cs| 210
Do e Serew S| o St | 908 | 525 | | 554008 | oo/ S CLNEERT) 1opes 210
S0 7 it o rmiatopas 10958 315 | | 1smtet| 2 e | oPes 653 | | vssuore | S/ S e WNECTIOT  [1opes| 200
FSI008H 7 o Cormiopas 1098 315 | 130T e e | SPes 823 | | vssuoen | e spos | 269
FSIH00BH| it Lo opas) 10958 215 | 1o s | SPos | 788 | | 1sss00s | o spos | 269
FSOI0M| i ot Soruhenanonopes 10955 315 | ST e e | 30es | 735 || 550 | o e gpcs | 315
HIEZ(M3x15)(NyTZ/T0A) FIIYSHIIEVTER TYTv—
1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 315 m Titanium Flat Head Self-Tapping Screw @ Washer
SO0 7t on Svom(Hhiope) 1095|315 | eS| £ gt 1095|420 | | s | S aoncs) _[10pes| 210
FSH008H P i Cermiaopas 10908 420 | ST g ot [109es| 420 | | s | S gy [10pes| 210
FSUII0M| i L rohenianoopes 10955 420 | | SS0RIFT e eznons|10Pes| 420 | | onns | e [109cs| 210
FSMIIZH| i oo S henan2opes) 10905 420 | | ISS0STFT i | €0es [ 420 | | oo Qo e s [109cs| 420
FSHOTSH| it on Sromninope) 1095|420 | [vsoansTT| B gt #Pcs | 820 | | rwonans | gy [10pes| 420
ST P i CorewHeniaepns) | P8 | 420 | ST 1 gt | 4Pcs | 820 | | rwotane| S opasy [10pes| 210
M| 1 ond Scrententiacipms)| 578|420 | [ ISHOBTFT 1 oo g | 4oes 30| | rwsorans | e ey [109cs| 210
FSUIZSH| it s Scentetiosipa | 0| 420 | | (I ZUTR HITONS | om0 5 | 5Pes | 210
m zZﬁ:agéjf?'axpping Screw 1-842008 ;—;jriég\fez\l;((?n/;x%ﬁz)pcs) 10pcs| 210 1-Wr01110 \',7\/:;;&(7’\)/([171XX11B</;£/§7\) 5pcs | 210
1-832606TP IPPZZE;SQ%;S;%;EX)\G%Opcs) 10pcs| 210 1-842010 ;_c;jri;;(é\rﬂez\:(:\/loz/;gﬁépcs) 10pcs| 210 @ ;air?gyv@;‘:jv_
VSEBET| 16 1 ong Sorow2xiopes 1095|210 | | 1suz0rs | 200 AL ey [10P0s| 210 | |05 e (Simg Mot 10poe) [10PCS] 21
TPHSEZX(M2.6x12/10A) FREZ(M2.6x25/10A)
1-832612TP | 1p Fiat Head Screw(M2.6x12/0pcs) | 1OPCS| 210 | | 1-842625 | R\, Screw(M2.6x25/10pcs) | 1OPCS| 210
TP SEZ(M3x6/10A) FREZ(M2.6x30/10A)
1-833006TP | b Fiat Head Screw(M3x6/10pcs) 10pcs| 210 1-842630 | Round Screw(M2.6x30/10pcs) 10pcs| 210
1-533008TP IIEZIZ%—{Z\;ZA géri{/v](&):’:\ZSHOpcs) 10pcs| 210 1-543006 a_c;jrié(é\r/le?\):(?ﬂ/;x%ﬁépcs) 10pcs| 210
VST | 16 P et Sevemuaoropes 1098|210 | | vssaorz | os A0 ey |100cs| 210
VSSOZIP| 15 7t g S 210pcs)|199°5] 210
VSSOSTP| 15 it s Sorew(b310pcs)|109°S] 210
VSEOIET| 16 P o Serentit0pcs | 10955 210

37




* FEFHRLCEBRRIITER22E1081BEEDELDTT, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

— - o (o) O oy ~ o ~
REANTIN—Y FTa>IN—YDBABE
XTNSDBABEISBRERICRSE TN EEET
O EEIOLIEU GLLTLESIZGETEARTIN=Y AT av =Y =EAL.
TTEBVICETENTEXT,
@\ —VIEBETEEBALTVWRID.BEICTFEVERIE A 2—2 Y MO ES
AN THEENSBERSE CBATAHIENTELT,
GREEZENUEMEIRIAF K BBEERFEIETFR20EIA3NBEEH > TRTITETWEZWTEHY
FITDTFOHTTHELEEY)
OERDTHAICELTIRBEAAE FBhA) LIIRICHREXFHRHDPHETT,
XBETHWAEICK Y EEFHRONERLGY T OTTRRDEXEREEICTTHRCIEEL,

XBBIIFEARIIE - KEMARRE R TBEEFEXLOERICKY . BNBBEENTEVEITOT
HEHLHTTETELY

1.E¥TREETERSDBLIEL,
Y. BIELDBIED COBFREHBEVRDBVRWEBEICTRIELLEWL, SHELDON—YDEEHHNIE
BEEACEE Y, ZORRICHI/AURAEZHHEICEBEBADAL—XILBEIET,

s

BETTHED/N—Y DR ERVINEOHETEH REDIF VAV N—YVEXME ZFMAITNEZDIHFTEXTEET,
IS4V IN—YEXENE CHFLED/N—Y DREPHESZERHIEICTEXLTLLEL,
EEEREASZ BV WV RITNSEE T, SBROTEEN BEICBEIFLET,
KBRS TV EWBEETENET,

A: UERAAE TR EL/N—Y D B: BIECHEL/N—YEIENL C: TEXHSHB3~4ATEEIFRD

MELHERZHRTS, eSS, ZHEL BEICHEITLET,
- . 054>
A7vh—H
BENTY,
)
- ‘- =] A ~, g — ~ S 3
2.BEICITIGWESIE "02o0 5 £ CEED S EESIRETEATEET,
BEIITIHEWESIE. FER—LNN—VROREBA VT3 vThSEHRUAFW D, BEEEXTHRUAHFWEKEIIICHEVET,
.

p
D12 —2y FTHEICHRUAS http://kyoshoshop-online.com

KYOSHOTR—LN—JRHDA > TV I ADSREH
oA ayTw=Y )y ILTW KD BEEQR
O—FZEFTHRMAA TN fZKE
BETAMIT VLA TEL T HEFRHZEANDS
ATHIBLIEEL,

A543y T AV2—2y ) TERLAHDIZE
(32185 (Bt LIy bA— R KB b5 EE
UWRETETDOTTHRALIEEL,

MEXFHRICBALE LTI TRD, IXFAEFICBHLEESIETL, )

ONLINE SHOR

é = el -,

Q EBETEBITENTS
KRR EMC A, CRLEDN—Y KB BRLESANDIZI TR, IXNEFABFESIHBETEL,
avgmEzgs 046-229-1541

RAIEME - B~&# #RRB%ZR<) 13:00~17:00
*BERICLBIERIE R BRFEICIRYVE S,

REARAaH

243-0034 #)||REAHHFIS3
OLHVWEEIEI—F—1EKEZXT
BT 046-229-4115 2185 | A~& (SBA%ZR<) 13:00~19:00



The service mentioned below is available only for Japanese market.

HIIP, BRMELTCARRAGADEBWSEEE

INSDHY—ERISHAERICROETIRELY
AT, #ELTHTLEFCVDLBVLRGEECTVE LS, TBAVWEREWE
IRFEEE feld. RE1—Y—HAZANBRVEE LTV,

RE1—Y—HABANBEVOERORIE. BEFWLEIH. TROSHEVEEEHE
ICHERIEZTHRADIZ, 77V I AERBEETHEEY L

RENDSHLSEE - E'\ﬁl—"f—ﬁ KE |

REIKSAVEEORIE, IRE1—Y—EHR=EIcTEES LY
HRAVEEDORIE. HFTIcEmPEIL IUkAEE CAED 5 Z. #A1/ EUREREAE DN -V, 171285, fmES
(F—No)ZAHWB G E, GLBEINEFMICEHSELEL,

sEcosEnat:046-229-4115 =scosmuats BR~SREREEER<)13:00~19:00,
raxcosmati:046-229-1501 (XL mnem geoszron s oee suaie
HECOHMOEEIE: T 243-0034 %R [E 7|<FE finF153 REMRASHE 1—H—1E%=5%

............................................................................................ T ) F - PP

ZB MULSE R

BBV R FAXETRIEMETHEILIEEN, BEFEE RBTRDOIZAERELTIEELT,
BxDHZEIE. BEVEERABOIE— 7&1%mlf(<t‘5b\

[ 8 No.31098T1(T2) |&E&% | DBX2.0 readyset )
- = WA | THA|
ZHEAS (B8 - \&BR| ¥H # A H
{ER *—h—% At - E—4—
Jok ZERAD Uy
A+
e |
CHEE
- i
{XFR ey
ﬁfﬁ CoE ( ) FAX ( )
EHDRRIC -
g‘?at:ﬁgagﬁ L ( ) FAX ( )
| A~ SRUREEEIRC)1300~ 1000 CREBH RS : @ | SftNo.mmam )
_ N\
BREIVEETERAR a1 REHBEOR— B PREES(F—No)EALSEL BN CABMITIHRALEE,
\\ J

HEBHRRULTIE. BEROBEABTRORZICNZANTEYEY, BBRELY D, EXRUEHVEEEZBELCTHY ABEEFROBEABRICOEE LTI, ()~B)DIBEEMRERTTE=FICRH
LIZYBIRT 2L 532 ERBHY A, (NBEROBFDEEEZIIIBE, QERICEDEMTHEREZVIBE. )Y —ERDRBOHLUHDELICHTY 5154,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

RERA St

T243-0034 #HR)IEBEARHEMFI53

[(X—n—EroRESREERLT @1V —IEHEEEEE 046-229-4115
RECR/CEELHEL £S5, | BEWAEIE : BE~2B@RA%K<)13:00~19 : 00

ss291012-1  PRINTED IN CHINA



	P001 DBX2.0 MM 5out
	P002 DBX2.0 MM 5out
	P003 DBX2.0 MM 5out
	P004 DBX2.0 MM 5out
	P005 DBX2.0 MM 5out
	P006 DBX2.0 MM 5out
	P007 DBX2.0 MM 5out
	P008 DBX2.0 MM 5out
	P009 DBX2.0 MM 5out
	P010 DBX2.0 MM 5out
	P011 DBX2.0 MM 5
	P012 DBX2.0 MM 5out
	P013 DBX2.0 MM 5out
	P014 DBX2.0 MM 5out
	P015 DBX2.0 MM 5out
	P016 DBX2.0 MM 5out
	P017 DBX2.0 MM 5out
	P018 DBX2.0 MM 5
	P019 DBX2.0 MM 5out
	P020 DBX2.0 MM 5out
	P021 DBX2.0 MM 5out
	P022 DBX2.0 MM 5out
	P023 DBX2.0 MM 5out
	P024 DBX2.0 MM 5out
	P025 DBX2.0 MM 5out
	P026 DBX2.0 MM 5out
	P027 DBX2.0 MM 5out
	P028 DBX2.0 MM 5out
	P029 DBX2.0 MM 5out
	P030 DBX2.0 MM 5out
	P031 DBX2.0 MM 5out
	P032 DBX2.0 MM 5out
	P033 DBX2.0 MM 5out
	P034 DBX2.0 MM 5out
	P035 DBX2.0 MM 5out
	P036 DBX2.0 MM 5out
	P037 DBX2.0 MM 5out
	P038 kounyuuout
	P039 FAXout
	P040 DBX2.0 MM 5out

